
LAND MAINTENANCE
REPAIR PARTS MANUAL

MODEL: 307
SECTION: 16

BUSH HOG
®

P.O. Box 1039 • Selma, AL 36702-1039
(334) 872-6261 • (334) 874-2700
Parts Ordering 1-800-304-2836

Fax 1-800-572-1784
www.bushhog.com



BUSH HOG / LAND MAINTENANCE REPAIR PARTS MANUAL

307
7’ ROTARY CUTTER

ALPHABETICAL INDEX
CONTENTS PAGE
Arm, Axle (Lift Type) ...........................................................................................................................................16-1-25
Arm, Axle (Pull Type) ..........................................................................................................................................16-1-21
Axle (Current) ...........................................................................................................................................16-1-1, 16-1-3
Axle (Obsolete) ...................................................................................................................................................16-1-22
Base Assemblies (Non Offset or Non Highway) ......................................................................................16-1-1, 16-1-3
Base Assemblies (Offset and Highway) ...............................................................................................................16-1-2
Blade Holder.............................................................................................................................................16-1-1, 16-1-3
Blades.......................................................................................................................................................16-1-1, 16-1-3
Bearing, Pillow Block (Offset) ...............................................................................................................................16-1-8
Bearing, Pillow Block (Pull) ...................................................................................................................................16-1-9
Chain, Highway & Front Guard...........................................................................................................................16-1-27
Clutch, Slip Regular & Heavy Duty .....................................................................................................................16-1-11
Decals.......................................................................................................................................................16-1-1, 16-1-3
Driveshafts (Regular Duty)....................................................................................................................................16-1-5
Driveshafts (Heavy Duty)..........................................................................................................................16-1-6, 16-1-7
Driveshafts (Manufactured by EG)...........................................................................................16-1-13 through 16-1-17
Gearbox, 540 RPM & 1000 RPM..........................................................................................................................16-1-4
Hitch, Pull Type Tongue......................................................................................................................................16-1-20
Hitch, 3-Pt. Lift ......................................................................................................................................16-1-23, 16-1-24
Hose Holder ........................................................................................................................................................16-1-28
Hydraulic Bundle .................................................................................................................................................16-1-28
Hydraulic Cylinder ...............................................................................................................................................16-1-29
Jackshafts (All versions) ........................................................................................................16-1-10, 16-1-16, 16-1-17
Jackstand ............................................................................................................................................................16-1-20
Link, Flexible .......................................................................................................................................................16-1-27
Ratchet................................................................................................................................................................16-1-22
Shields ..................................................................................................................................................16-1-18, 16-1-19
Shock Absorber...................................................................................................................................................16-1-22
Stand, Pillow Block (Offset) ..................................................................................................................................16-1-8
Stand, Pillow Block (Regular) ...............................................................................................................................16-1-9
Stop Collar Kit .....................................................................................................................................................16-1-28
Tailwheel (Lift Type)............................................................................................................................................16-1-25
Tire, Solid (Pull Type) .........................................................................................................................................16-1-21
Wheel, Automotive ..............................................................................................................................................16-1-21
Windrow Attachment ...........................................................................................................................................16-1-26
Wrench, Blade Nut..............................................................................................................................................16-1-27
Yoke, 3-Pt. Lift ....................................................................................................................................................16-1-24

SEPTEMBER, 1999



BUSH HOG / LAND MAINTENANCE REPAIR PARTS MANUAL

16-1-1

BASE ASSEMBLY
307S, 307R, 1307S, 1307R

Obsolete – Replaced by Models Without
Removable Hay Band

REF. PART
NO. NO. QTY. DESCRIPTION

1 —— 4 Lockwasher 7/8”
2 19503 4 Hex Nut 7/8”
3 298 1 Inspection Plate
4 20132 4 Capscrew 7/8” x 3” Gr. 5
5 309 1 Skid L.H.
6 —— 14 Flatwasher 1/2”
7 6285 1 Band Assy.
8 11217 4 Axle Cuff
9 50042072 1 Safety Decal Kit
10 12399 1 Axle Weldment
11 —— 17 Capscrew 1/2” x 1-1/2” Gr. 5
12 —— 9 Hex Nut 1/2”
13 12132 1 Caution Decal
14 —— 1 Lockwasher 5/16”
15 —— 19 Lockwasher 1/2”
16 15554 10 Locknuts 1/2”
17 —— 2 Capscrew 1/2” x 2” Gr. 5
18 50061049 2 Bush Hog Decal
19 6196 1 Gearbox (540 RPM) 307

7945 1 Gearbox (1000 RPM) 1307

REF. PART
NO. NO. QTY. DESCRIPTION

20 —— 4 Capscrew 5/8 x 2-1/4” Gr. 5
21 —— 4 Lockwasher 5/8”
22 —— 4 Hex Nut 5/8”
23 421 1 Skid Assy. L.H.
24 —— 3 Plow Bolt 3/8 x 1”
25 60 1 Skid Shoe
26 —— 3 Hex Nut 3/8”
27 12240 1 Buck Plate
28 —— 1 Flatwasher 5/8”
29 20414 1 Locknut 5”
30 6805 1 Round Pan
31 6848 1 Straight Bar
32 464 2 Standard Blades

7557 2 Uplift Blades
33 63607 1 Blade Bolt Kit
34 252 2 Hex Nut 1-1/8”
35 20322 2 Lockwasher 1-1/8”
36 7919 2 Blade Bolts

17 15 165

7

18

11
6

9

15 20
12

6 9

27

22
21

19
12 15

28 29 10

24
25 26 23

11
11

8

2
1

4

15
16

13
14
3

31

30

32

34

35

33

36

APRIL, 2008



BUSH HOG / LAND MAINTENANCE REPAIR PARTS MANUAL

16-1-2

6307-O BASE FRAME WELDMENT
FOR 307-OS, 307-OR, 1307-OS, 1307-OR

This frame is no longer available.
For repair parts see previous page.

BASE FRAME WELDMENT
For 307RO-01

This frame is no longer available.
For repair parts see previous page

FEBRUARY 2001



BUSH HOG / LAND MAINTENANCE REPAIR PARTS MANUAL

REF. PART
NO. NO. QTY. DESCRIPTION

1 93642 1 Base Weldment w/Decals
2 6805 1 Pan Weldment
3 79968 1 Gearbox Assembly
4 298 1 Inspection Plate
5 –––– 1 Hex Nut 5/16”
6 –––– 1 Lockwasher 5/16”
7 –––– 8 Lockwasher 1/2”
8 –––– 8 Locknut 1/2”
9 –––– 8 Capscrew 1/2” x 1-3/4” Gr.5
10 50061049 2 Bush Hog Decal
11 19503 4 Hex Nut 7/8”
12 –––– 4 Lockwasher 7/8”
13 20132 4 Capscrew 7/8” x 3” Gr.5
14 50031223 1 Axle w/ Reflector
15 11217 4 Axle Cuff
16 –––– 4 Hex Nut 5/8”
17 –––– 4 Lockwasher 5/8”
18 –––– 4 Capscrew 5/8” x 2-1/4” Gr.5
19 6307 1 Blade Bolt Kit
20 7919 2 Blade Bolt
21 20322 2 Lockwasher 1-1/8”

REF. PART
NO. NO. QTY. DESCRIPTION

22 252 2 Jam Nut 1-1/8”
23 7557 2 Blade, 7’, Uplift
24 6741 2 Blade, 7’, Double Edge
25 –––– 1 Flatwasher 5/8”
26 –––– 1 Locknut 5/8”
27 50040370 2 Skid Shoe
28 03161212 6 Plow Bolt 3/8” x 1-1/4”
29 –––– 6 Nut 3/8”
30 —— 6 Lockwasher 3/8”

93710 1 Decal Kit
31 50023464 1 Model Decal, 307
32 50029417 1 Sheet Decal, 540 RPM
33 50029419 1 Sheet Decal
34 50031212 1 Amber Reflector
35 50031214 2 Red Reflector
36 96853 2 Skid Kit
37 50035829 1 Owner’s Manual Tube
38 50035830 1 Manual Cap Seal
39 50035831 1 Manual Holder Cap
40 –––– 3 Capscrew 1/4” x 7/8”
41 –––– 6 Flatwasher 1/4”
42 –––– 3 Lockwasher 1/4”
43 –––– 3 Hex Nut 1/4”

BASE ASSEMBLY
307R-01

19

21

20

23

24
10

29

33

34

35

5

25
26

4

1

31

16

17

3

2

18

915

1112

13

6

14

32

8
7

22

30

36

16-1-3

28 27
40
41

42
43

38 39

37

APRIL, 2008



BUSH HOG / LAND MAINTENANCE REPAIR PARTS MANUAL

16-1-4

6196 GEARBOX ASSEMBLY 540 RPM
79968 GEARBOX ASSEMBLY 540 RPM

(Replaces the 6196)

7945 GEARBOX ASSEMBLY (1000 RPM)
79971 GEARBOX ASSEMBLY (1000 RPM

(Replaces the 7945)

8

3

2120

3

11

23

15

16

1

15

24

13

10

12

3

2

20
21

18

5

6

19

4

9

7

14

25

13

10

22
2

2
17

22

FEBRUARY, 1996

REF. PART
NO. NO. QTY. DESCRIPTION

1 28 1 Grease Plug
2 432 3 Bearing Cups
3 433 3 Bearing Cones
4 434 2 Seals
5 495 1 Bearing Cup
6 496 1 Bearing Cone
7 497 1 Nut 1-1/2” L.H. Thread

61481 1 Nut 1-1/2” R.H. Thread
8 504 1 Seal
9 552 1 Lockwasher for 1-1/2” L.H. Nut

15811 1 Lockwasher for 1-1/2” R.H. Nut
10 1257 2 Gear Nut 1-3/8” w/Roll Pin in Nut

61483 2 Gear Nut 1-3/8” w/0 Roll Pin
11 6197 1 Top Gear (For 540 RPM 79968 Assy.) 23 Tooth

7143 1 Top Gear (For 1000 RPM 7945, 79971 Assy’s.) 16 Tooth
12 6197 1 Bottom Gear (For 540 RPM 79968 Assy.)

7144 1 Bottom Gear (For 1000 RPM 7945, 79971 Assy.’s)
13 61671 1 Top Shaft Kit
14 61672 1 Bottom Shaft Kit
15 6248-2 A/R Plastic Shim

63206 A/R Metal Shim .005
16 6429 1 Center Housing (6196, 7945 Assy.’s)

79972 1 Center Housing (79968, 79971 Assy.’s)
17 6430 1 Input Housing
18 6431 1 Bottom Housing
19 6645 1 Key
20 —— 12 Lockwasher 1/2”
21 20005 12 Bolt 1/2” x 1-1/2”
22 15392 1 Roll Pin 3/16” x 3/4”
23 1042 1 I.D. Tag for 6196 Gearbox Assy.

84627 1 I.D. Tag for 79968 Gearbox Assy.
1303 1 I.D. Tag for 7945 Gearbox Assy.
84628 1 I.D. Tag for 79971 Gearbox Assy.

24 1874 1 Top Housing Assy.
25 1875 1 Bottom Housing Assy.



BUSH HOG / LAND MAINTENANCE REPAIR PARTS MANUAL

16-1-5

REF. PART
NO. NO. QTY. DESCRIPTION

1 65301 1 Shielded Front Half (31” - 540 RPM)
87578 1 Shielded Front Half (36” - 540 RPM)
87384 1 Shielded Front Half (36” - 1000 RPM)
63818 1 Shielded Front Half (43” - 540 RPM)
87525 1 Shielded Front Half (43” - 1000 RPM)

2 65302 1 Shielded Rear Half 31”
87385 1 Shielded Rear Half 36”
63819 1 Shielded Rear Half 43”

3 326 1 Yoke & Tube Length 17-1/4”
127 1 Yoke & Tube Length 22-1/4”
331 1 Yoke & Tube Length 29-1/4”

4 327 1 Yoke & Shaft Length 17-1/2”
128 1 Yoke & Shaft Length 22-1/2”
332 1 Yoke & Shaft Length 28”

5 15007 1 Bolt for Non Recessed Yoke 5/16 x 3” Gr. 8
44425 1 Bolt for Recessed Yoke 5/16 x 2-1/2” Gr. 8

6 15602 1 Locknut 5/16”
7 595 1 Cross Bearing Kit
8 87224 1 Tractor Yoke (1 3/8” - 6 Spline, 540 RPM)
9 87333 1 Tractor Yoke (1 3/8” - 21 Spline, 1000 RPM)
10 87479 1 Implement Yoke
11 87442 1 Q.D. Pin Kit
12 50012443 1 Slide Collar Kit (1000 RPM)
13 78608 1 Danger Decal
14 78786 1 Danger Decal (Shield Missing)
15 87373 1 Universal Shield Assy. w/Bearings

(Replaces all Styles Shielding)
16 50012234 4 Shield Bearing for Universal Shield
*17 63292 6 Shield Bearing for Plastic (Spherical Bell)
*18 354 2 Bearing (Metal Shield)
*19 382 2 Thrust Washer (Metal Shield)
*20 381 2 Snap Ring (Metal Shield)
21 60808 1 Bearing Ring

35R (CATEGORY 4)
DRIVESHAFT ASSEMBLIES

DRIVESHAFT ASSY. “A” LENGTH 31” 540 RPM
DRIVESHAFT ASSY. “A” LENGTH 36” 540 RPM
DRIVESHAFT ASSY. “A” LENGTH 36” 1000 RPM
DRIVESHAFT ASSY. “A” LENGTH 43” 540 RPM
DRIVESHAFT ASSY. “A” LENGTH 43” 1000 RPM

*NOTE: ALL METAL AND PLASTIC SHIELDING with spheri-
cal bells have been replaced by 87373 Universal Shield Kit.
Items 17-20 are available for replacement when old metal or
plastic shielding are in good working order.

17

20 19 18
15

17

18 19 20OLD STYLE SHIELDING

11 8 7 16
3

21

14
16

1

12 9 13

4

16
7 5

10

616

2

15

FEBRUARY, 1996



BUSH HOG / LAND MAINTENANCE REPAIR PARTS MANUAL

16-1-6

REF. PART
NO. NO. QTY. DESCRIPTION

1 87402 1 Shielded Front Half (43” 540 RPM)
87407 1 Shielded Front Half (43” 1000 RPM)
87408 1 Shielded Front Half (36” 540 RPM)
87405 1 Shielded Front Half (36” 1000 RPM)
1927 1 Shielded Front Half (31” 540 RPM)
87398 1 Shielded Front Half (31” 1000 RPM)

2 1902 1 Shielded Rear Half (43”)
1900 1 Shielded Rear Half (36”)
1913 1 Shielded Rear Half (31”)

3 11618 1 Yoke & Tube for 43” Shaft
11617 1 Yoke & Tube for 36” Shaft
11616 1 Yoke & Tube for 31” Shaft

4 11398 1 Yoke & Shaft for 43” Shaft
11613 1 Yoke & Shaft for 36” Shaft
11612 1 Yoke & Shaft for 31” Shaft

5 20072 1 Bolt for Non Recessed Yoke 5/16 x 3-1/2” Gr. 8
01181026 1 Bolt for New Recessed Yoke 5/16 x 2-3/4” Gr. 8

6 15602 1 Locknut 5/16”
7 1294 2 Cross Bearing Kit
8 87401 1 Tractor Yoke & Slide Collar (540 RPM)

87397 1 Tractor Yoke & Slide Collar (1000 RPM)
9 87480 1 Implement Yoke
10 87442 1 Q.D. Pin Repair Kit
11 50012426 1 Slide Collar Repair Kit
12 78608 1 Danger Decal
13 78786 1 Danger Decal (Shield Missing)
14 87403 1 Shield Assy.
15 1694 4 Shield Bearing
16 62848 1 Bearing Ring

OLD STYLE YOKE:
Order 87401 Yoke Assy. 540 RPM
or 87397 Yoke Assy. 1000 RPM for
replacement of this yoke.

44R (CATEGORY 5) DRIVESHAFT ASSEMBLIES
DRIVESHAFT ASSY. “A” LENGTH 43” 540 RPM
DRIVESHAFT ASSY. “A” LENGTH 43” 1000 RPM
DRIVESHAFT ASSY. “A” LENGTH 36” 540 RPM
DRIVESHAFT ASSY. “A” LENGTH 36” 1000 RPM
DRIVESHAFT ASSY. “A” LENGTH 31” 540 RPM
DRIVESHAFT ASSY. “A” LENGTH 31” 1000 RPM

15
16 12 15

14

11
8

7
13 3

4
7

9
6

5

1 2

10

May, 2000



BUSH HOG / LAND MAINTENANCE REPAIR PARTS MANUAL

16-1-7

REF. PART
NO. NO. QTY. DESCRIPTION

1 20072 1 Capscrew 5/16 x 3-1/2” Gr. 8
2 20962 1 Locknut 5/16”
3 63645 1 Decal
4 65111 2 Cross Bearing Kit
5 87440 1 Q.D. Yoke (1000 RPM)

–––– 1 Q.D. Yoke (540 RPM)
6 87442 2 Q.D. Pin Kit
7 65110 1 Shield Bearing
8 65106 8 Shield Bearings
9 65113 1 Yoke & Tube for 43” Shaft

65150 1 Yoke & Tube for 36” Shaft
65138 1 Yoke & Tube for 31” Shaft

10 65109 1 Yoke & Shaft for 43” Shaft
65149 1 Yoke & Shaft for 36” Shaft
65137 1 Yoke & Shaft for 31” Shaft

11 65108 1 Inner Shield for 43” Shaft
65148 1 Inner Shield for 36” Shaft
65136 1 Inner Shield for 31” Shaft

12 65157 1 Outer Shield for 43” Shaft
65156 1 Outer Shield for 36” Shaft
65155 1 Outer Shield for 31” Shaft

13 65112 1 Implement Yoke
14 65103 1 Shielded Front Half 43” Shaft (540 RPM)

65144 1 Shielded Front Half 36” Shaft (540 RPM)
65141 1 Shielded Front Half 31” Shaft (540 RPM)
65132 1 Shielded Front Half 31” Shaft (1000 RPM)

15 65102 1 Shielded Rear Half 43” Shaft
65143 1 Shielded Rear Half 36” Shaft
65131 1 Shielded Rear Half 31” Shaft

55R (CATEGORY 5) DRIVESHAFT ASSY.
MFG. BY NEAPCO

DRIVESHAFT ASSY. “A” LENGTH 43” 540 RPM
(Was Identified By 1653)

DRIVESHAFT ASSY. “A” LENGTH 36” 540 RPM
(Was Identified By 1654)

DRIVESHAFT ASSY. “A” LENGTH 31” 540 RPM
(Was Identified By 1923)

DRIVESHAFT ASSY. “A” LENGTH 31” 1000 RPM
(Was Identified By 1911)

12

3
8

1

2
134

10

7118

9

4

5

6

14 15

“A”

MAY, 2005



BUSH HOG / LAND MAINTENANCE REPAIR PARTS MANUAL

REF. PART
NO. NO. QTY. DESCRIPTION

1 78 1 Pillow Block Assembly
2 7300 1 Bar Weldment
3 7311 1 Stop
4 7312 2 Bushing
5 20965 2 Bolt 1/2” x 3” Gr.5 NF
6 15032 4 Bolt 5/8” x 2” Gr.5 NF
7 15507 2 Nut 1/2” NF
8 15509 4 Nut 5/8” NF
9 –––– 2 Lockwasher 1/2”
10 –––– 4 Lockwasher 5/8”
11 62665 2 Shield Spacer
12 –––– 2 Flatwasher 1/2”

REF. PART
NO. NO. QTY. DESCRIPTION

1 –––– 2 Lockwasher 7/8”
2 44061 2 Nut 7/8” NF
3 78 1 Pillow Block Assy.
4 6611 1 Bar Weld., L.H.

7347 1 Bar Weld., R.H.
5 –––– 2 Bolt 1/2” x 2” Gr.5
6 –––– 2 Bolt 7/8” x 2” Gr.5 NF
7 9161600 2 Locknut 1/2”
8 –––– 2 Lockwasher 1/2”

7304 PILLOW BLOCK STAND ASSEMBLY
Used on Model 307-O Lift Type

94475 PILLOW BLOCK ASSY., L.H. OFFSET
Used on 307-O L.H. Pull Type

7348 PILLOW BLOCK ASSY., R.H. OFFSET
Used on 307-O R.H. Pull Type

16-1-8

6

10
8

10

5

3

8

7

2
1

6

4

8

7

9
11

12

5

1

3

2

4
6

SEPTEMBER, 1998



BUSH HOG / LAND MAINTENANCE REPAIR PARTS MANUAL

REF. PART
NO. NO. QTY. DESCRIPTION

1 –––– 2 Lockwasher 7/8”
2 67 2 Nut 7/8” NF
3 78 1 Pillow Block Assy.
4 6398 1 Bar Weldment
5 20965 2 Bolt 1/2” x 3” Gr.5 NF
6 15046 2 Bolt 7/8” x 2” Gr.5 NF
7 15507 2 Nut 1/2” NF
8 –––– 2 Lockwasher 1/2”
9 –––– 2 Flatwasher 1/2”
10 62665 2 Shield Spacer

REF. PART
NO. NO. QTY. DESCRIPTION

1 78 1 Pillow Block Bearing
2 –––– 2 Flatwasher 5/8”
3 1427 1 Stand
4 50018563 1 Clamp Bracket
5 –––– 2 Bolt 1/2” x 2” Gr.5 NF
6 –––– 2 Nut 1/2”
7 09161600 3 Locknut 5/8”
8 –––– 2 Lockwasher 1/2”
9 –––– 3 Lockwasher 5/8”
10 –––– 1 Bolt 5/8” x 3-3/4” Gr.5
11 –––– 2 Bolt 5/8” x 1-3/4” Gr.5

PILLOW BLOCK STAND
For older models that have the pillow block

mounted between the struts of the mainframe.

94474 PILLOW BLOCK STAND ASSEMBLY

1
2

5
5

1

8

6

6
8

7
9

2

11

7
9

10

4

3

6

4

7

8

10

9

5

3

16-1-9

SEPTEMBER, 1998



BUSH HOG / LAND MAINTENANCE REPAIR PARTS MANUAL

16-1-10

REF. PART
NO. NO. QTY. DESCRIPTION

1 12382 1 Jackshaft w/ Decal
2 15007 2 Capscrew 5/8” x 3” Gr.8 NF
3 20962 2 Locknut 5/16” NF
4 78786 1 Danger Decal
5 554 1 Yoke Assembly
6 87479 2 Yoke
7 595 1 Cross Bearing Kit

JACKSHAFT ASSEMBLY
For 307-S, 307-R, 1307-S, 1307-R Pull types

REF. PART
NO. NO. QTY. DESCRIPTION

1 6568 1 Jackshaft 21-1/2” w/ Decal
2 15007 2 Capscrew 5/8” x 3” Gr.8 NF
3 20962 2 Locknut 5/16” NF
4 78786 1 Danger Decal
5 554 1 Yoke Assembly
6 87479 2 Yoke
7 595 1 Cross Bearing Kit

OBSOLETE JACKSHAFT ASSEMBLY
For 307-S, 307-R, 1307-S, 1307-R

with pillow block mounted between
struts on mainframe.

REF. PART
NO. NO. QTY. DESCRIPTION

1 6733 1 Jackshaft 15-1/2” w/ Decal
2 15007 2 Capscrew 5/8” x 3” Gr.8 NF
3 20962 2 Locknut 5/16” NF
4 78786 1 Danger Decal
5 554 1 Yoke Assembly
6 87479 2 Yoke
7 595 1 Cross Bearing Kit

JACKSHAFT ASSEMBLY
For 5’ models with old style pillow

block mounted on struts of base frame.

REF. PART
NO. NO. QTY. DESCRIPTION

1 6663 1 Front Half 19”
2 87316 1 Grease Fitting
3 88556 1 Yoke & Shaft Assy.
4 87479 1 Yoke
5 44425 1 Bolt 5/16” x 2-1/2” Gr.8 NF
6 15602 1 Locknut 5/16” NF
7 595 1 Cross Bearing Kit
8 78786 1 Decal
9 327 1 Yoke & Bar

JACKSHAFT ASSEMBLY
For 307-OS, 307-OR, 1307-OS, 1307-OR Pull Types

1

2

3

3

2 6

7

5
6

1
2

8 9

7

6

4

5

3

4

JUNE, 2004



BUSH HOG / LAND MAINTENANCE REPAIR PARTS MANUAL

16-1-11

REF. PART
NO. NO. QTY. DESCRIPTION

1 369-1 1 Jackshaft
2 370 36 Belleville Spring Washer
3 371 1 Input Pressure Plate
4 372-1 1 Clutch Facing
5 373-1 1 Power Input Plate
6 374 1 Clutch Facing
7 15653 3 Jamnut 5/8” NF
8 15007 2 Bolt 5/16” x 3” Gr.8
9 44120 3 Bolt 5/8” x 3-3/4” Gr.5

REF. PART
NO. NO. QTY. DESCRIPTION

1 370 48 Spring Washer
2 371 1 Input Pressure Plate
3 372-1 2 Clutch Facing
4 373-1 1 Power Input Plate
5 374 1 Clutch Facing
6 –––– 2 Nut 5/8”
7 15653 3 Jamnut 5/8” NF
8 12049 1 Secondary Input Plate
9 12050 1 Secondary Pressure Plate
10 12051 1 Heavy Duty Jackshaft

REF. PART
NO. NO. QTY. DESCRIPTION

10 20962 2 Locknut 5/16” NF
11 –––– 2 Nut 5/8”
12 –––– 2 Bolt 5/8” x 2-1/2” Gr.5
13 –––– 2 Lockwasher 5/8”
14 375-3 1 Pressure Plate Assembly
15 375-1 1 Pressure Plate
16 6566 1 Bushing
17 88922 1 Facing Repair Kit

REF. PART
NO. NO. QTY. DESCRIPTION

11 12052 1 Heavy Duty Slip Clutch Facing
12 15007 2 Capscrew 5/16” x 3” Gr.8 NF
13 –––– 2 Capscrew 5/8” x 2-1/2”
14 15501 2 Nut 5/16” NF
15 –––– 2 Lockwasher 5/8”
16 44121 3 Capscrew 5/8” x 4-3/4” Gr.5 NF
17 375-3 1 Output Pressure Plate w/Bushing
18 375-1 1 Output Pressure Plate
19 6566 1 Bushing
20 88923 1 Facing Repair Kit

12048 HEAVY DUTY SLIP CLUTCH ASSEMBLY

368-1 SLIP CLUTCH ASSEMBLY

1

9 3

10

17 14

8
5

8
7

13

7

1112

7
106

152 4 16

16 1 2
3

4
6

11 9 83 5

20

19 18

17

7
15

6

141212

10
13

FEBRUARY, 1996



BUSH HOG / LAND MAINTENANCE REPAIR PARTS MANUAL

REF. PART
NO. NO. QTY. DESCRIPTION

1 76802 1 Complete Collar Yoke
2 64663 2 Cross Journal Set
3 78608 1 Danger Decal, Outer Shield
4 63956 2 Grease Nipple
5 66865 1 Outer Yoke
6 66866 1 Roll Pin for Outer Tube
7 67006 1 Outer Tube
8 66868 1 Inner Tube
9 66869 1 Roll Pin for Inner Tube
10 66870 1 Inner Yoke
11 76359 1 Complete Disc Clutch
12 76057 1 Guard Retaining Collar, Outer
13 87992 6 Bolt
14 76059 1 Guard Retaining Collar, Inner
15 64814 2 Safety Chain
16 76150 1 Complete Shield
17 50017480 1 Ball Collar Kit 1-3/8”
18 76080 8 Spring
19 76164 1 Flanged Yoke
20 76082 1 Bushing
21 76083 4 Lining Ring
22 44499 2 Capscrew M12 x 1.5 x 1.5
23 76613 1 Clutch Support
24 76085 2 Inner Plate
25 76197 1 Intermediate Plate
26 76086 1 Pressure Plate
27 44159 8 Capscrew M10 x 1.5 x 100

REF. PART
NO. NO. QTY. DESCRIPTION

28 44154 8 Lock Nut M10
29 44297 2 Hex Nut
30 –––– 1 Female Tube Yoke w/ Roll Pin
31 –––– 1 Male Tube Yoke w/ Roll Pin
32 76814 1 Half Female Shaft w/ Shield
33 76360 1 Half Male Shaft w/ Shield
34 78786 1 Danger Decal, Outer Tube

76728 DRIVESHAFT WITH CLUTCH
Lift Type ASAE Cat. 4

Manufactured by Comer / EG

16-1-12

28 18 19
20

21 23

22

29
21 21 212524 24 26 27

12
13

15

3

6 34
9

2
1

4
2

5
30

7 8 10

31

14

16

11

32

33

13

Note: Some early driveshafts were shipped with taper
pins on the implement yoke end. Order 76064 taper pin
kit to replace pin. If the clutch support is required it
must be replaced by the support with a clamp bolt.
Order items 22, 23 & 29 shown.

76064 Taper Pin Kit

17

Note: Some early driveshafts were shipped with
push pins on the tractor yoke end. Order 76062 push
pin set to replace pin. Order 76802 for complete
yoke replacement.

76062 Push Pin Set

JUNE, 2004



BUSH HOG / LAND MAINTENANCE REPAIR PARTS MANUAL

REF. PART
NO. NO. QTY. DESCRIPTION

1 76803 1 Complete Collar Yoke
2 64963 2 Cross Journal Set
3 78608 1 Danger Decal, Outer Shield
4 63956 2 Grease Nipple
5 76372 1 Inner Tube
6 67085 1 Roll Pin for Inner Tube
7 67086 1 Inner Yoke
8 76347 1 Complete Disc Clutch
9 76244 1 Guard Retaining Collar, Outer
10 87992 6 Bolt
11 76245 1 Guard Retaining Collar, Inner
12 64814 2 Safety Chain
13 76373 1 Complete Shield
14 50017480 1 Ball Collar Kit 1-3/8”
15 76080 8 Spring
16 76331 1 Flanged Yoke
17 76082 1 Bushing
18 76083 4 Lining Ring
19 44499 2 Capscrew M12 x 1.5 x 1.5
20 76613 1 Clutch Support
21 76085 2 Inner Plate
22 76197 1 Intermediate Plate
23 76086 1 Pressure Plate
24 44159 8 Capscrew M10 x 1.5 x 100
25 44154 8 Lock Nut M10

REF. PART
NO. NO. QTY. DESCRIPTION

26 44297 2 Hex Nut
27 76374 1 Female Tube Yoke
28 –––– 1 Male Tube Yoke w/ Roll Pin
29 76818 1 Half Female Shaft w/ Shield
30 76376 1 Half Male Shaft w/ Shield
31 78786 1 Danger Decal, Outer Tube

76745 DRIVESHAFT WITH CLUTCH
Lift Type, ASAE Cat. 5 Heavy Duty

Manufactured by Comer / EG
Replaces 93037 Driveshaft

16-1-13

25 15 16
17

18 20

19

26
18 18 182221 21 23 24

9
10

12

3

31
6

2
1

4
2

27
5 7

28

11

13

8

29

30

10

Note: Some early driveshafts were shipped with taper
pins on the implement yoke end. Order 76064 taper pin
kit to replace pin. If the clutch support is required it must
be replaced by the support with a clamp bolt. Order items
22, 23 & 29 shown.

76064 Taper Pin Kit

14

Note: Some early driveshafts were shipped with push pins
on the tractor yoke end. Order 76062 push pin set to
replace pin. Order 76803 for complete yoke replacement.

76062 Push Pin Set

JUNE, 2004



BUSH HOG / LAND MAINTENANCE REPAIR PARTS MANUAL

REF. PART
NO. NO. QTY. DESCRIPTION

1 64660 1 Push Pin Yoke (76220)
76248 1 Push Pin Yoke (93030)

2 64663 2 Cross Journal Set (76220)
64963 2 Cross Journal Set (93030)

3 78608 1 Danger Decal, Outer Shield
4 63956 2 Grease Nipple
5 76334 1 Yoke w/ Sleeve Assy. (76220)

76325 1 Yoke w/ Sleeve Assy. (93030)
6 76335 1 Grease Nipple
7 76336 1 Splined Shaft (76220)

76339 1 Splined Shaft (93030)
8 66869 1 Roll Pin For Inner Tube (76220)

66866 1 Roll Pin For Inner Tube (93030)
9 67076 1 Inner Yoke (76220)

68172 1 Inner Yoke (93030)
10 76337 1 Complete Yoke (76220)

76323 1 Complete Yoke (93030)
11 76057 1 Guard Retaining Collar (76220)

76244 1 Guard Retaining Collar (93030)

REF. PART
NO. NO. QTY. DESCRIPTION

12 87992 6 Bolt
13 76059 1 Guard Retaining Collar, Inner (76220)

76245 1 Guard Retaining Collar, Inner (93030)
14 64814 2 Safety Chain
15 76338 1 Complete Shield (76220)

76342 1 Complete Shield (93030)
16 76062 1 Push Pin Set 1-3/8”
17 –––– 1 Yoke
18 44458 2 Capscrew M10 x 1.5 x 65
19 44154 2 Lock Nut M10
20 –––– 1 Splined Shaft w/ Roll Pin
21 76340 1 Half Female Shaft w/ Shield (76220)

76343 1 Half Female Shaft w/ Shield (93030)
22 76341 1 Half Female Shaft w/ Shield (76220)

76369 1 Half Female Shaft w/ Shield (93030)
23 78786 1 Danger Decal, Outer Tube

76220 DRIVESHAFT
ASAE Cat. 4 (Pull Type)

Manufactured by Comer / EG

93030 DRIVESHAFT Heavy Duty
ASAE Cat. 5 (Pull Type)

Manufactured by Comer / EG

16

11

12

14

3

23 7
8 9 2 17 19

18

1

4
2 5

6 20

10

13

15

21 22

16-1-14

12

Note: Some early driveshafts were shipped with
taper pins on the implement yoke end. Order 76064
taper pin kit to replace pin. If the yoke is required it
must be replaced by the yoke with a clamp bolt.
Order item 10 shown above.

76064 Taper Pin Kit

JUNE, 2004



BUSH HOG / LAND MAINTENANCE REPAIR PARTS MANUAL

16-1-15

REF. PART
NO. NO. QTY. DESCRIPTION

1 76802 1 Complete Collar Yoke (Cat. 4)
76248 1 Push Pin Yoke (Cat. 5, see inset right)

2 64663 2 Cross Journal Set (Cat. 4)
64963 2 Cross Journal Set (Cat. 5)

3 63956 2 Grease Nipple
4 66865 1 Outer Yoke (Cat. 4)

78134 1 Outer Yoke (Cat. 5)
5 66866 1 Roll Pin For Outer Tube (Cat. 4)

67108 1 Roll Pin For Outer Tube (Cat. 5)
6 76378 1 Outer Tube (Cat. 4)

76350 1 Outer Tube (Cat. 5)
7 76379 1 Inner Tube (Cat. 4)

76351 1 Inner Tube (Cat. 5)
8 66869 1 Roll Pin For Inner Tube (Cat. 4)

67085 1 Roll Pin For Inner Tube (Cat. 5)
9 66870 1 Inner Yoke (Cat. 4)

67086 1 Inner Yoke (Cat. 5)
10 76337 1 Complete Yoke (Cat. 4)

76323 1 Complete Yoke (Cat. 5)
11 76057 1 Guard Retaining Collar, Outer (Cat. 4)

76244 1 Guard Retaining Collar, Outer (Cat. 5)
12 87992 6 Bolt
13 76059 1 Guard Retaining Collar, Inner (Cat. 4)

76245 1 Guard Retaining Collar, Inner (Cat. 5)
14 64814 2 Safety Chain
15 76380 1 Complete Shield (Cat. 4)

76352 1 Complete Shield (Cat. 5)

REF. PART
NO. NO. QTY. DESCRIPTION

16 50017480 1 Ball Collar Kit 1-3/8”
17 –––– 1 Yoke
18 44458 1 Capscrew M10 x 1.5 x 65
19 44154 1 Lock Nut M10 x 1.5
20 –––– 1 Female Tube Yoke w/ Roll Pin
21 –––– 1 Male Tube Yoke w/ Roll Pin
22 76813 1 Half Female Shaft w/ Shield (Cat. 4)

76353 1 Half Female Shaft w/ Shield (Cat. 5)
23 76382 1 Half Male Shaft w/ Shield (Cat. 4)

76354 1 Half Male Shaft w/ Shield (Cat. 5)
24 78786 1 Danger Decal, Outer Tube
25 78608 1 Danger Decal, Outer Shield

76746 DRIVESHAFT
ASAE Cat. 4 (Offset Pull)

Manufactured by Comer / EG
Replaces 93045 Driveshaft

76219 DRIVESHAFT (OBSOLETE)
ASAE Cat. 5 Heavy Duty (Offset Pull)

Manufactured by Comer / EG

11
12

25

14

13

4 5
6 24 7

8 9
2

17 18
19

2

20

15

22
23

3

21

12

Note: Some early driveshafts were shipped with taper
pins on the implement yoke end. Order 76064 taper
pin kit to replace pin. If the yoke is required it must be
replaced by the yoke with a clamp bolt. Order items
17, 18 & 19 shown above.

76064 Taper Pin Kit

10

16
1

Note: Some early driveshafts were shipped with push
pins on the tractor yoke end. Order 76062 push pin
set to replace pin. Order 76802 for complete yoke
replacement (Cat 4 Driveshaft). Order 76248 for com-
plete yoke replacement (Cat 5 Driveshaft).

76062 Push Pin Set

JUNE, 2004



BUSH HOG / LAND MAINTENANCE REPAIR PARTS MANUAL

76217 JACKSHAFT
ASAE Cat. 5 (Offset Pull Type)
Manufactured by Comer / EG

93034 JACKSHAFT
ASAE Cat. 5 (CenterPull Type)
Manufactured by Comer / EG

NOTE: These Jackshafts are Obsolete. They are replaced by
Jackshaft 76430 which is a telescoping Jackshaft and can be

used on Center Pull or Offset Pull models.

REF. PART
NO. NO. QTY. DESCRIPTION

1 76347 1 Complete Disc Clutch
2 64963 1 Cross Journal Set
3 78608 1 Danger Decal, Outer Shield
4 63956 1 Grease Nipple
5 78134 1 Outer Yoke
6 67108 1 Roll Pin for Outer Tube
7 76348 1 Outer Tube w/ Spline Shaft (76217)

76370 1 Outer Tube w/ Spline Shaft (93034)
8 76244 1 Guard Retaining Collar, Outer
9 87992 6 Bolt
10 76245 1 Guard Retaining Collar, Inner
11 64814 2 Safety Chain
12 76349 1 Complete Shield (76217)

76371 1 Complete Shield (93034)

REF. PART
NO. NO. QTY. DESCRIPTION

13 44159 8 Capscrew M10 x 1.5 x 100
14 76086 1 Pressure Plate
15 76085 2 Inner Plate
16 76083 4 Lining Ring
17 76197 1 Intermediate Plate
18 76165 1 Clutch Support
19 44499 2 Capscrew M12 x 1.5 x 65
20 76082 1 Bushing
21 76331 1 Flanged Yoke
22 76080 8 Spring
23 44342 8 Hex Nut M10
24 44297 2 Hex Nut M12
25 78786 1 Danger Decal, Outer Tube

13 14 15 16 16
15 16 16

20

21 22 231824

19

65

25

9

3
10

11

8

17

4

2 7

12

16-1-16

1

9

Note: Some early driveshafts were shipped with taper pins
on the implement yoke end. Order 76064 taper pin kit to
replace pin. If the clutch support is required it must be
replaced by the support with a clamp bolt. Order items 18,
19 &24 shown above.

76064 Taper Pin Kit

APRIL 2000



BUSH HOG / LAND MAINTENANCE REPAIR PARTS MANUAL

16-1-17

REF. PART
NO. NO. QTY. DESCRIPTION

1 76347 1 Complete Clutch Assy.
2 64963 1 Cross Bearing Kit
3 63956 1 Grease Fitting
4 78134 1 Yoke, Outer
5 67108 1 Roll Pin
6 76472 1 Tube, Outer
7 78786 1 Danger Decal
8 76473 1 Inner Tube w/Splines
9 44159 8 Capscrew M10 x 1.5 x 100
10 76086 1 Pressure Plate
11 76085 2 Inner Plate
12 76083 4 Lining Ring
13 76197 1 Intermediate Plate

REF. PART
NO. NO. QTY. DESCRIPTION

14 76613 1 Clutch Support
15 76082 1 Bushing
16 76331 1 Flanged Yoke
17 76080 8 Spring
18 44154 8 Lock Nut M10
19 44499 2 Capscrew M12 x 1.5 x 65
20 44297 2 Hex Nut M12
21 76476 1 Shield Assy.
22 76244 1 Bearing, Shield Outer
23 87992 6 Shield Bolt
24 64814 2 Safety Chain
25 76245 1 Bearing, Shield Inner
26 78608 1 Danger Decal Outer Shield

76430 TELESCOPING JACKSHAFT
Manufactured by Comer / EG

For all 307 Pull Models
NOTE: This jackshaft replaces both the 76217 jackshaft used on offset

pull models 307 and 93034 jackshaft used on center pull models.

9 10 11 12 13 12 11 12 20 14 12 15 16 17 18
1

3

2 4 5 6

7 8

22

23

26

24
23

25

21

19

JUNE, 2004



BUSH HOG / LAND MAINTENANCE REPAIR PARTS MANUAL

16-1-18

REF. PART
NO. NO. QTY. DESCRIPTION

1 11301 2 Brackets
2 12827 1 Shield
3 44039 2 Self-Tapping Screw 1/4” x 1/2” Gr.5
4 87317 1 Important Decal

REF. PART
NO. NO. QTY. DESCRIPTION

1 12819 1 L.H. Bracket
2 12820 1 R.H. Bracket
3 12890 1 Shield
4 44039 1 Self-Tapping Screw 1/4” x 1/2” Gr.5
5 87317 1 Important Decal

REF. PART
NO. NO. QTY. DESCRIPTION

1 11301 3 Bracket
2 11303 1 Shield
3 44039 3 Self-Tapping Screw 1/4” x 1/2” Gr.5

12824 SHIELD ASSEMBLY
For 307 Pull Types

with Jackshaft & Pillow Block
54-7/8” Long

12823 SHIELD ASSEMBLY
For 307-O Offset Pull Types
with Jackshaft & Pillow Block

46-1/2” Long

11302 SHIELD ASSEMBLY
For 307 Lift Types

1 2

4

3

3
4

2

1

3

2

1

4

5

3

September, 1999



BUSH HOG / LAND MAINTENANCE REPAIR PARTS MANUAL

16-1-19

REF. PART
NO. NO. QTY. DESCRIPTION

1 94504 1 Shield Bracket
2 –––– 4 Capscrew 5/16” x 3/4” Gr.5
3 –––– 4 Hex Nut 5/16”
4 –––– 4 Lockwasher 5/16”
5 –––– 4 Flatwasher 5/16”
6 81592 1 Input Shield

SHIELD ASSEMBLY
FOR MODELS WITH EG DRIVELINES

REF. PART
NO. NO. QTY. DESCRIPTION

1 94737 1 Shield
2 87317 1 Decal
3 94738 1 Bracket
4 –––– 4 Capscrew 1/4” x 3/4” Gr.5
5 15608 4 Locknut 1/4”

1

6

2

4
3

5

PILLOW BLOCK SHIELD ASSEMBLY1

3

4
5

2

September, 1999



4

2 3

1

BUSH HOG / LAND MAINTENANCE REPAIR PARTS MANUAL

REF. PART
NO. NO. QTY. DESCRIPTION

1 –––– 2 Lockwasher 7/8”
2 –––– 2 Nut 5/8”
3 6303-1 1 Tongue Weldment
4 –––– 2 Bolt 5/8” x 2” Gr.5
5 –––– 2 Bolt 7/8” x 2-1/2” Gr.5
6 –––– 2 Nut 7/8”
7 –––– 2 Lockwasher 5/8”
8 91091 1 Safety Chain

6303 TONGUE ASSEMBLY

REF. PART
NO. NO. QTY. DESCRIPTION

1 12378 1 Jackstand Assembly
2 –––– 1 Mounting Bracket
3 –––– 2 Lockwasher 7/8”
4 12131 1 Mounting Bracket
5 12286 1 Spacer
6 –––– 2 Capscrew 7/8” x 2-1/2” Gr.5
7 –––– 2 Nut 7/8”

(OBSOLETE)
JACKSTAND & MOUNTING BRACKET

REF. PART
NO. NO. QTY. DESCRIPTION

1 15598 1 Locknut 5/8”
2 –––– 1 Capscrew 5/8” x 1-1/2” Gr.5
3 62348 1 Mounting Bracket Weld.
4 24D25128 1 Jackstand

62349 JACKSTAND & BRACKET ASSEMBLY

16

2

1

2

5

73

6

4

8

53

4

7

16-1-20

REF. PART
NO. NO. QTY. DESCRIPTION

1 –––– 2 Lockwasher 7/8”
2 –––– 2 Nut 7/8”
3 6392 1 Hitch
4 6393 1 Hitch Pin
5 6626-1 1 Tongue Weld.
6 –––– 2 Bolt 5/8” x 2” Gr.5
7 –––– 2 Bolt 7/8” x 2-1/2” Gr.5
8 –––– 2 Cotter Pin 1/4” x 2”
9 –––– 2 Nut 5/8”
10 –––– 2 Lockwasher 5/8”

6626 OFFSET TONGUE ASSEMBLY
For 307-O Offset Models

1
2

9

6

7
4

8

8

5

3

10

September, 1999



BUSH HOG / LAND MAINTENANCE REPAIR PARTS MANUAL

16-1-21

REF. PART
NO. NO. QTY. DESCRIPTION

1 120 1 Nut, Slotted 3/4” NF
2 121 1 Dust Cap
3 7967 1 Seal
4 7993 1 Axle Arm (25-1/2”) (for 7155)

7995 1 Axle Arm (27-3/4”) (for 7158)
5 50073 1 Bearing Cone (Outer)
6 50076 1 Bearing Cone (Inner)
7 —— 1 Cotter Pin 1/8” x 1-1/2”
8 7977 1 Hub Assembly
9 449 1 Grease Fitting
10 7965 1 Hub Casting
11 15445 5 Hub Bolts
12 15515 5 Hub Nuts
13 14-6-197 1 Bearing Cup (Inner)
14 14-6-198 1 Bearing Cup (Outer)
15 –––– 1 Flatwasher 3/4”
16 88921 1 Bearing Repair Kit

7158 AXLE ARM ASSEMBLY

294 SOLID TIRE
For Pull Models

REF. PART
NO. NO. QTY. DESCRIPTION

1 116 1 Solid Tire (6.00 x 9)
2 117 2 Wheel Flanges
3 15597 5 Hex Nut 3/8” NF
4 —— 5 Lockwasher 3/8”
5 20126 5 Bolt 3/8” x 1” Gr. 8 NF

122 AUTO RIM 14” 5 LUG
77 AUTO RIM 15” 5 LUG

4
9

3
6 11

16

10

12

2

8

3
4

2

2

1

5

1
5

15

14

13

7

September, 1999



BUSH HOG / LAND MAINTENANCE REPAIR PARTS MANUAL

16-1-22

REF. PART
NO. NO. QTY. DESCRIPTION

1 50028265 2 Pin
2 50028264 4 Clip Pin
3 11810 1 Handle
4 —— 1 Cotter Pin 1/4” x 1-3/4”

REF. PART
NO. NO. QTY. DESCRIPTION

1 —— 2 Lockwasher 3/4”
2 6044 1 Spring
3 6439 1 Rocker Arm
4 6586 1 Bushing
5 7393 1 Rubber Washer
6 7394 1 Bumper Plate
7 7397 1 Spring Plate
8 1288 1 Frame Assembly
9 15063 1 Bolt 3/4” x 3-1/4” Gr. 5
10 15064 1 Bolt 3/4” x 7-1/2” Gr. 5
11 —— 2 Nuts 3/4”

1817 RATCHET ASSEMBLY (Right)

1289 SHOCK ABSORBER ASSEMBLY
2

7
5

6

9

10
8

4

1 11

3

12
3

5

7
6 4

REF. PART
NO. NO. QTY. DESCRIPTION

1 –––– 4 Lockwasher 7/8”
2 67 4 Nut 7/8” NF
3 300 4 Bolt 7/8” x 3” Gr.5 NF
4 6250-1 1 Axle Weldment 84”
5 –––– 8 Bolt 1/2” x 1-1/2” Gr.5
6 –––– 8 Nut 1/2”
7 –––– 8 Lockwasher 1/2”

OLD STYLE AXLE (Top)
For 307 models with cuffs on the axle

APRIL 2000

4

3

2

2

2

2

1

1



BUSH HOG / LAND MAINTENANCE REPAIR PARTS MANUAL

16-1-23

REF. PART
NO. NO. QTY. DESCRIPTION

1 —— 2 Lockwasher 7/8”
2 —— 4 Lockwasher 3/4”
3 —— 3 Nut 5/8”
4 11984 2 Link Pin
5 11985 1 Bushing

12126 1 Bushing
6 11991 2 Mast Spacer
7 11993 1 Back Clamp
8 11995 1 Top R.H. Hitch Weld.
9 11996 1 Top L.H. Hitch Weld.
10 —— 1 Mast (Order 63152)
11 —— 2 Bolt 5/8” x 2” Gr. 5
12 —— 2 Bolt 7/8” x 2-1/2” Gr. 5
13 15454 2 Presto Pin
14 —— 2 Nut 7/8”
15 20638 4 Locknut 3/4”
16 —— 3 Lockwasher 5/8”
17 —— 1 Bolt 3/4” x 4-1/2” Gr. 5
18 —— 1 Bolt 5/8” x 4-1/2” Gr. 5
19 19027 2 Bolt 3/4” x 6-1/2” Gr. 5
20 —— 1 Bolt 3/4” x 5-1/2” Gr. 5
21 503 1 Flexible Link Assy.
22 —— 1 Lockwasher 3/4”
23 6567 1 Bushing
24 —— 1 Hex Nut 3/4”
25 —— 1 Bolt 3/4” x 4-1/2” Gr. 5

CATEGORY II & III
QUICK HITCH ASSEMBLY
For All Lift Type Versions

24
22

23
25

21

15
2

7

2
15
3

10

16

4

20

18

6

5

13

14
1

3
16 11

15
2

19

6

178
9

12

For replacement of Hitch Assembly or Hitch Weldment,
order 63152 Assembly. (See Next Page)

OCTOBER, 2001

REF. PART
NO. NO. QTY. DESCRIPTION

1 —— 4 Lockwasher 7/8”
2 —— 2 Lockwasher 3/4”
3 —— 3 Hex Nut 5/8”
4 —— 1 Hitch (Order 63152)
5 503 1 Flexible Link Assembly
6 6497 1 Sleeve
7 6567 1 Bushing
8 7963 2 Hitch Pin
9 —— 2 Bolt 5/8” x 2” Gr. 5
10 —— 2 Bolt 3/4” x 4-1/2” Gr. 5
11 —— 4 Bolt 7/8” x 2-1/2” Gr. 5
12 15454 2 Presto Pin
13 —— 2 Nut 3/4”
14 —— 4 Nut 7/8”
15 —— 3 Lockwasher 5/8”
16 —— 1 Bolt 5/8” x 4-1/2” Gr. 5

CATEGORY II HITCH
For All Lift Type Versions

For replacement of Hitch Assembly or Hitch Weldment,
Order 63152 Assembly. (See Next Page)

132

10

5

16

15 3

4
1

14

1
14

15
3

9

11

11

12

8

6

2

10

7

13



BUSH HOG / LAND MAINTENANCE REPAIR PARTS MANUAL

16-1-24

REF. PART
NO. NO. QTY. DESCRIPTION

1 —— 2 Nut 5/8”
2 6373 1 Yoke Weld.
3 —— 2 Lockwasher 5/8”
4 —— 2 Bolts 5/8” x 1-3/4” Gr. 5

1082 YOKE ASSEMBLY
Used On All Models 307, 307-O

1307, 1307-O

2

4
3 1

REF. PART
NO. NO. QTY. DESCRIPTION

1 17-1-56 2 Mast Bushing
2 25G12545 2 Hitch Pins
3 —— 4 Lockwasher 7/8” Med.
4 —— 3 Nuts 5/8” - 11 UNC
5 1273 1 Presto Pins
6 503 1 Flexible Link Assembly
7 –––– 1 Link (Order 503 Assembly)
8 —— 4 Nuts 7/8” - 9 UNC
9 —— 3 Lockwashers 5/8” x 2” Gr. 5
10 —— 2 Capscrews 5/8” x 2” Gr. 5
11 —— 4 Capscrews 7/8” x 2-1/2” Gr. 5
12 20558 3 Lynch Pin
13 —— 1 Capscrew 5/8” x 4” Gr. 5
14 63151 1 Mast Weldment
15 6497 1 Bushing
16 1424173 1 Top Link Pin
17 17-1-55 1 Mast Pin Assembly
18 17-1-54 1 Mast Pin
19 20325 1 Roll Pin
20 6567 1 Bushing
21 –––– 1 Bolt 3/4” x 4-1/2”
22 –––– 1 Lockwasher 3/4”
23 –––– 1 Hex Nut 3/4”

24 65 2 Lift Pin
25 —— 2 Lockwasher 7/8”
26 67 2 Hex Nut 7/8” NF
27 65393 2 Bushing

HEAVY DUTY
63152 MAST ASSEMBLY

CATEGORY II & III, STANDARD
& QUICK HITCH

OPTIONAL
65394 CAT. I PIN BUNDLE

22 23

20
21

14

17

19

18

13

2

49

12

5 1

7

1
15

26
25

27

24

16
11

1038

4 9

12

6

OCTOBER, 2001



BUSH HOG / LAND MAINTENANCE REPAIR PARTS MANUAL

16-1-25

REF. PART
NO. NO. QTY. DESCRIPTION

1 94489 1 Fork Assembly
2 11778 1 Flatwasher
3 12262 1 Lock Collar
4 19427 1 Roll Pin

12834 1 Wheel & Hub Assembly
5 12250 2 Roller Bearings
6 12261 2 Wear Washers
7 12263 1 Spacer Tube
8 20638 1 Locknut 3/4”
9 —— 4 Lockwasher 1/2”
10 —— 4 Capscrew 1/2” x 1” Gr. 5
11 20946 1 Bolt 3/4” x 8” Gr. 5
12 500 1 Tire Assembly
13 233 2 Wheel Flanges
14 —— 4 Nuts 3/8” x 9 UNC
15 —— 4 Lockwashers 3/8”
16 —— 4 Capscrew 3/8” x 1” Gr. 5
17 56 1 Tire
18 12268 1 Hub Assembly
19 449 1 Grease Fitting
20 88920 1 Bearing Repair Kit

12269 TAILWHEEL ASSEMBLY

12391 L.H. Caster for New style tailwheel
Held in place by lock collar.

7052-1 L.H. Caster for old style tailwheel
Held in place by hex nut.

3

2

4
1

11

8

14

14
15

19

10 9

18

6

20

13

13

12

17

16

5

5

7
6

REF. PART
NO. NO. QTY. DESCRIPTION

1 12262 1 Lock Collar
2 11770 1 Flatwasher
3 7417 1 Fork Weldment
4 19427 1 Roll Pin
5 6138 1 Flatwasher
A 215 1 Hub & Wheel Assembly
6 1317 1 Spindle
7 15622 1 Locknut 3/4” - 10 UNC
B 211 1 Hub Assembly
8 22 2 Bearing Cone
9 30 2 Seal
10 170 2 Bearing Cup
11 449 1 Grease Fitting
12 6103-35 2 Spacer
13 1311 1 Hub w/Cups
14 15051 4 Bolts 1/2” x 1” Gr. 5 NF
15 —— 4 Lockwasher 1/2”
C 500 1 Wheel Assembly
16 233 2 Flange
17 —— 4 Hex Nut 3/8”
18 —— 4 Lockwasher 3/8”
19 —— 4 Bolt 3/8” x 1” Gr. 5
20 88919 1 Bearing Repair Kit
21 56 1 Tire

OLD STYLE TAILWHEEL

1

2

5

3

4

12
9

8 10

13
11

B

14
15

16

C
16

18
17

20

21

19

12

A

9
8

10

7

6

12390 R.H. Caster for New style tailwheel
Held in place by lock collar.

7052-2 R.H. Caster for old style tailwheel
Held in place by hex nut.

JANUARY 2007



BUSH HOG / LAND MAINTENANCE REPAIR PARTS MANUAL

16-1-26

REF. PART
NO. NO. QTY. DESCRIPTION

1 6575 1 Deflector
2 —— 2 Setscrews Sq, Hd. 3/8” x 5/8” Gr. 8
3 6576 1 Outer Extension
4 6577 1 Pivot Arm
5 6578 1 Inside Extension
6 6580 1 Arm Front (Inside)
7 6582 1 Adjustable Link
8 —— 1 Bolt 5/8” x 1-1/4” Gr. 5
9 —— 3 Bolt 5/8” x 1-3/4” Gr. 5
10 —— 1 Bolt 5/8” x 3-1/4” Gr. 5
11 15554 1 Locknut 1/2”
12 20414 5 Locknut 5/8”
13 —— 1 Bolt 1/2” x 1-1/2” Gr. 5

REF. PART
NO. NO. QTY. DESCRIPTION

14 —— 2 Setscrew Sq. Hd. 3/8” x 5/8” Gr. 8
15 6576 1 Outer Extension
16 6577 1 Pivot Arm
17 6579 1 Inside Extension
18 6581 1 Arm Front Inside
19 6582 1 Adjustable Link
20 —— 2 Bolts 5/8” x 1-1/2” Gr. 5
21 —— 1 Bolt 5/8” x 1-3/4” Gr. 5
22 —— 1 Bolt 5/8” x 3-1/4” Gr. 5
23 15554 1 Locknut 1/2”
24 20414 4 Locknut 5/8”
25 —— 1 Bolt 1/2” x 1-1/2” Gr. 5

WINDROW ATTACHMENT
Used on old style cutters with removable hay bands

12
7

9

12

3

2
4

8

11
13

10

12 5
2 9

9

6

12

12

18

24

20

14

25

23

22

1724

20

1

1614

15

21

19

24

24

September, 1999



BUSH HOG / LAND MAINTENANCE REPAIR PARTS MANUAL

16-1-27

FLEXIBLE LINK

REF. PART
NO. NO. QTY. DESCRIPTION

1 503 1 Flexible Link Assy.
2 6567 1 Bushing
3 —— 1 Bolt 3/4” x 4-1/2” Gr. 5
4 —— 1 Nut 3/4” - 10 UNC
5 —— 1 Lockwasher 3/4”

276 SEAL INSTALLING TOOL

HIGHWAY CHAIN ASSEMBLIES
(OPTIONAL)

93655 FRONT CHAIN ASSEMBLY
For new style models without

removable hay band

82742 FRONT CHAIN ASSEMBLY
For old style models with
removable hay band

Capscrew 1/2” x 1-1/2”
Flatwasher 1/2”
Lockwasher 1/2”
9161600 Locknut 1/2”

93657 REAR CHAIN ASSEMBLY

REF. PART
NO. NO. QTY. DESCRIPTION

1 —— 2 Capscrew 1/2” x 1-1/2” Gr. 5
2 —— 4 Flatwasher 1/2”
3 6553 1 Front Guard
4 —— 2 Lockwasher 1/2”
5 —— 2 Hex Nut 1/2”

6552 FRONT GUARD ASSEMBLY

1

54
2

21

3

2

3

5
4

82722 Chain Holder

Capscrew 1/2” x 1-1/2”
Flatwasher 1/2”
15554 Locknut 1/2”

September, 1999



BUSH HOG / LAND MAINTENANCE REPAIR PARTS MANUAL

REF. PART
NO. NO. QTY. DESCRIPTION

1 53340 1 Adaptor 9/16” JIC to 3/4” SAE
2 24-6-434 1 Adaptor 9/16” JIC to 1/2” NPT
3 14-40-98 1 90° Elbow 3/4” ORB to 9/16” JIC
4 50047240 1 Breather Plug
5 62427 1 Hydraulic Hose 144”

*68910 1 Hydraulic Cylinder Assy.
64913 (Mfd. by Iowa Ind. Hydraulics)

(2” Bore x 8” Stroke)
(3/4” SAE ORB Ports)

6 64919 1 Clevis
7 64920 1 Shaft
8 64921 1 Case
9 64918 1 Piston
10 64915 1 Bottom

REF. PART
NO. NO. QTY. DESCRIPTION

11 64925 1 Head
12 64923 1 Clevis Pin
13 64917 4 Nut
14 64916 4 Tie Rod
15 64926 1 Decal
16 63623 1 Plug
17 64924 4 Pin
18 64922 1 Clevis Pin
19 63631 1 Setscrew
20 64630 1 Nylon Plug
21 84393 1 Seal Kit
22 64914 1 Locknut
23 69063 1 Notice Decal
24 63451 1 Stop Collar Kit

64830 HYDRAULIC BUNDLE

5

3

1

2
4

12

24

1113231415

9 7 8

16

18
17 10 22 17

619,20

21

REF. PART
NO. NO. QTY. DESCRIPTION

1 –––– 1 Flatwasher 1/2”
2 –––– 1 Capscrew 1/2” - 2” Gr.5
3 15554 1 Locknut 1/2’
4 12031 1 Hose Holder

HOSE HOLDER

16-1-28

* Replaced by 50017492 Hydraulic Cylinder (Mfd. by Monarch)

APRIL, 2008



BUSH HOG / LAND MAINTENANCE REPAIR PARTS MANUAL

16-1-29

REF. PART
NO. NO. QTY. DESCRIPTION

1 95458 1 Clevis Cap
2 92457 1 Rod Cap
3 95460 1 Piston
4 95459 1 Rod 1.125” Dia.
5 95454 1 Cylinder Tube
6 95455 4 Tie Rod
7 95425 2 Pin 1” Dia.
8 21020614 4 Cotter Pin 3/16” x 1 1/2”
9 95433 1 Thread Lock
10 95456 1 Rod Clevis 1.125” x 1”
11 95422 1 Set Screw 3/8” x 1/2 Knurled
12 8151200 8 Hex Nut 3/8”
13 95452 1 Hex Nut 3/4” UNF
14 95435 1 Plug 3/4”
15 95423 1 Caution Decal
16 50017620 1 Seal Kit

50017492 HYDRAULIC CYLINDER
(Was Part No. 95398)

Manufactured by Monarch
2” Bore x 8” Stroke 1.125” Rod Dia.

3/4” – 16 ORB Ports

8
7

1 12 13
3

15
6

5

2 12

4

10

14

16

8

11
9

7

Cylinder Assembly Part Number Stamped Here.

September, 1999


